FHHEHEX
PARTS BOOK



: I S: e K ER / Solenoid-type work clamp lifter
A: ZERIEEM / Pneumatic-type work clamp lifter




H 3 /CONTENTS

A. HULEKE4Y / Machine bodysesssesseesssamsasmnininniinisienninns 1
B. L#h. ##F¥1 / Upper shaft and needle bar machanis:++-*:3
cC1. ﬁ%.]:l{,j{ﬁ / Feed mechanisme s =r=rsrrrerrrererrerassssrrarsannes 5
C 2. iEB3EE / Feed mechanigmsesr s ssesresremsmrerananiiiiine, 7
C 3. JEBEEE / Feed mechanismesseseerreerreeesesceraneneiancsnneann. 11
C 4. ZFIEE / Feed mechanismees e« seesrerersseressrsssssrnninens 13
D 1. #5HR%HE / Work clamp lifter mechanismesssssseessesesseesss 15
D 2. 4% / Work clamp lifter mechanismess«eeseseeeeeseeeees 17
D 3. #ilk%E / Work clamp lifter mechanismessrssssssreeeereeees 19
E. THI%EE / Lower shaft mechanismessssssssssessesessessenecees 21
F. fEAEHE 23 E / Lubrications - ssesseeeresreeerseenernieneaaeeeady
G. ZFels Threading mechanismess-+s=+sreererresnreenienes 27
H. fH£:%% / Bobbin winder mechanigmessssssseseeeserasaieaaanes 29
J . D18k / Thread trimmer mechanismesssesseeseeereeereeeeer 31
K. 49246 % / Thread wiper mechanismesssrssessroresrenneacenes 35
L. fa2k3eH / Tension release mechanismes«sssseesesserseesenses 37
M. HL#E3E / Electronic control device ««+=sssssesresesssannnennnne. 39
P. @fk¥HE / Air pressure mechanigmes«sss=sseresesssereenceeaenes 4]
Q. HWAMEEE / Power supply equipment mechanismes+++++ 43
S. ILikALE / Motor mechanismes=t=ssssererreeeeraeaieiasinias 45
T. FEBOCR / Foot switch pedal mechanismesssressssresmreceees 47
Z . BT 1 Accessoriggesesssesesrsaresmsisrasainiaiaiiiiiiiiiiia. 51
Ga. [ BEiR—WFE / Gauge parts listrrereeresreererrnsreeiaeneen.53



A . HL{E 3849 / Machine body




A. Bl4EER4r/Machine body

Fs %5 SEM45 &
No. Part. No. Ref. No. FHfraH NAME OF PARTS Amt. &I
1 41703001 SA4594001 |#hE U BUSHING U 1 T1310
2 41729001 117608001  |[H F14Y DOWEL PIN 1
3 41722001 SA4596001 |#§ 22 20-15 RUBBER CAP 20-15 1
4 41722002 117934001 |HER/ 2% 13.5 RUBBER CAP, 13.5 1
5 41722003 104821001  [#5F % 10.5 RUBBER CAP, 10.5 3
6 41711205 Oik#% R MOTOR COVER R 1
7 504038 062061016 |##4] M6 X 10 SCREW PAN M6 X 10 4
8 41711206 Ok L MOTOR COVER L 1
9 S04038 062061016  |[W#4T M6X 10 SCREW PAN M6 X 10 4
10 41701001 SA4600001 |tk FACE PLATE 1
11 41722004 104449001 |#JF%E 15.5 RUBBER CAP, 15. 5 1
12 41712003 SA4601001  |TEARER F-PLATE PACKING 1
13 504038 062061016 [#B4] MEX 10 SCREW PAN MG X L0 3
14 41712004 SA4603101 | KhEH 75 SHUTTLE RACE COVER 1
15 41712005 SA6272001 | NEMR EEEEH D SHUTTLE RACE COVER HOOK D 1
16 502031 004300513 |#R4T M3X5 SCREW, PLAT M3X5 2
17 41712006 SA3264001 |igHF NUT PLATE 1
18 4171220200 SAG207001 |Eehk HINGE 1
19 NO1013 021300103 |z M3 STEPPTING COVER 2
23 41712007 SA3200101 | PeeRATpiir=E THREAD TAKE-UP COVER 1
24 504079 062401006  [#24T M4 10 SCREW PAN M4 X 10 1
25 41712008 SA4604001 |[R]Er 25 R STEPPING COVER 1
26 417530012 SA3306001 |ER#BE] 7-3 SHOULDER SCREW, 7-3 1
27 41728020 120265002 |5 544 E SPRING WASHER 1
28 41728035 S07350002 | %4 WASHER PLAIN 1
29 41711005 S36475000 |#%] M5 SCREW, M5 1
30 41737001 536924001 |EE & ERID MARK, INJRY 1
H T HAD> <For Japan only>
31 41737002 SAZ040001 |#EAEiE R (H /%)  |LABEL, CAYTION JPN/END 1
CHT HALLAE {For Except Japan>
31 41737003 SAZ040001 | EEAEEF MRS (/5 [LABEL, CAYTION CHN/END 1
32 41737004 $37060001  |HEHARC LABEL, GROUNDING 1
33 41722009 520164001 [k % 13 RUBBER CAP, 13 1
34 41712009 502445001  |[FF5 8% FINGER GUARD 1
35 41728025 025350332 |- L3.5 WASHER PLAIN L3.5 2
36 41712010 SA4605001 | HLLHEAT HEAD REST 1
37 417530037 542446001 |EFke MEX14 BOLT, SOCKET (S/P WASHER) M6 x 14 4
38 S04075 062300506 |BE4T M3 X5 SCREW PAN M3X5 4
39 41722006 SA6194001 | p7%E 26 RUBBER CAP 26 1
40 41722007 544010001 |4 5798 11.5 RUBRER CAP 11.5 2
41 41722008 SAG441001 |7 % RUBBER CAP 2
42 41722009 520164001 |#p 573 13 RUBBER CAP 13 1
43 41722013 104450101 [ Rz dE 8 RUBBER CAP 8 2




B . E# - 4% & / Upper shaft and needle bar mechanism




B. _b#Y « #4738 /Upper shaft and needle bar mechanism

=2 IR ASe) x4 HE
No. Part. No. Ref. No. FHfFEH NAME OF PARTS Amt. HE
1 41702001 SA4606001 | %l UPPER SHUFT 1
2 4170501100 SA3499001 | dhfshAL L CRANK ROD ASSY ]
3 S05124 018501636 4R M5X 16 BOLT SOCKET M5X 16 2
4 41724001 SA4172001 |iE§H sk K15X 18X 14 |NEEDLE BEARING:BLUE 2
4 41724001 SA4173001 |3 Ehzk K15X 1814  |NEEDLE BEARING:BLACK 2
4 41724001 SA4174001 |3EH & K15X 18X 14  |NEEDLE BEARING:GRAY 2
4 41724001 SA4175001 |7 %H#h7k K15X 18X 14 |NEEDLE BEARING:YELLOW 3
5 41703002 SA3206001 A& 4E BALL BEARING BUSH 1
6 B10014 SA4179001 |4l 6904DDUNR BALL BEARING 6904DDUNR 1
7 B0O6005 SA4180001 |l R-6904DDU BALL BEARING 6904DDU 1
8 $10018 $23651001 | UA4T M6X0.75-6  |SET SCREW SOCKET (FT)M6 X6 2
9 41703002 SA3206001  |HI7ZRE BALL BEARING BUSH ]
10 B10012 SA4177001 | %hA& 6004DDUNR BALL BEARING 6004DDUNR I
11 S10018 $23651001 | [ s ME] M6X0. 75-6 SET SCREW SOCKET (FT)M6 X 6 2
12 41703004 SA4608101 &k G JOINT G 1
13 B10013 SA4178001 |%h7& 6204DDUNR BALL BEARING 6204DDUNR 1
14 $10018 $23651001 |[F s 845 M6X0.75-6  |SET SCREW SOCKET (FT)M6 X6 4
15 417530002 $25235001  |43E] M8 SCREW, M8 1
16 41704001 SA4609101  |ET#T ilidN G THREAD TAKE-UP CRANK G 1
17 510018 $23651001 |[EEIB4T M6X0.75-6  |SET SCREW SOCKET(FT)M6 X6 4
18 41712133 110367001  [#40E 8 WASHER, PLAIN SPECIAL 8 1
19 4170501200 SA6182001 |4HATIEATEHAE FK THREAD TAKE-UP LEVER FK SET 1
19-1 41726021 HhLk ey TAKE-UP RACK PIN 1
19-2 41712103 Hhek 4 THREAD RACK 1
19-3 | 4171210400 b radin N TAKE-UP ROD ASSEMBLY 1
19-4 41712102 BRER 1 PICK CRANK I
19-5 41724003 A RK8 X 12X 7.7 NEEDLE ROLLER BEARING K8 X12X7.7 2
19-6 41705101 ER NEEDLE BAR LINKAGE 1
19-7 41704100 £ Rk NEEDLE BAR CONNECTOR 1
20 417517003 SA2958001 |44 M5X6 SCREW FLAT M5X6 1
21 509019 012500536 |484T M55 SET SCREW SOCKET(FT)MAX5 1
22 504078 062400816 |454T M4 X8 SCREW PAN M4 X8 1
23 417514001 145465001  |MEET SM3. 57-40 X 6L SCREW SM3. 57-40 X 6L 1
24 510019 012060636 |42%] M6X6 SET SCREW SOCKET (FT)M6 X 6 1
25 41709001 142211001 |3k SLIDE BLOCK 1
26 41709002 SA3528001 |t S B SLIDE BLOCK GUIDE 1
27 S05118 018401636 |84 M4 X 16 BOLT SOCKET M4X16 2
28 41702002 SA4622001 |14 NEEDLE BAR 1
29 417515002 144458001 |WE4T SM3.57-40x4.5  |SET SCREW, SM3. 57-40X4.5 1
30 41703005 SA4666001  |EHFEIZEE UK NEEDLE BAR BUSH UK 1
31 41703006 SA3224001  |EHEEEREE D NEEDLE BAR BUSH D ]
32 41217002 *P, 67 HLEE NEEDLE 1
33 12411002 S38713100 M4k FAN 1
34 504078 062400816  |iF%] M4 X8 SCREW PAN M4 X8 3
35 41225010 SA6108001 |k R PULLEY GEAR R 1
36 S09019 012500536 |484] M55 SET SCREW SOCKET (FT)MA X5 2
37 41702003 SA4626001 | 4t 4k PULLEY SHUFT 1
38 41703007 SA4627001 | [-#phes PULLEY BUSH 1
39 41727001 SA4628001 | F4pyaEs PULLEY SPRING 1
40 41703008 SA4629001 | FEeH:RE PULLEY BASE 1
41 P3027 047401242 |SAEHT 4X12 PIN SPRING ROLL AW4 1
42 41725002 SA4624001 |k PULLEY GEARI ]
43 509019 012500536 |48%] M5X5 SET SCREW SOCKET (FT)M5X5 2
44 $10018 $23651001  |[&]5EIBET M6X0.75-6  |SET SCREW SOCKET (FT)M6 X 6 2
45 41711001 SA4630001 | F&& PULLEY ]
16 $04079 062101006 |#EET MAX 10 SCREW PAN M4 X 10 3
47 41728024 SA5158001 ¥ 14 WASHER PLAIN L4 3
48 510019 012060636  |4B4£] M6 X6 SET SCREW SOCKET (FT)M6 X 6 1
49 S05124 018501636 |##f: M5X16 BOLT SOCKET M5 16 4
50 41712011 SA5230001 |MitEE: 2 FRIES WHEEL 2 2
51 417530021 062401016 |#E4T M4X10 SCREW PAN M4X10 3
52 509041 012060536  |U4T M6 X5 SET SCREW SOCKET (FT)M6 X5 1




C1. i ER¥ESE / Feed mechanism




Cl. i¥¥3EE /Feed mechanism

F5 AFHS 245 BE ;
No. Part. No. Ref. No. FHAFBIR NAME: OF EAR]S Amt. Laés
1 41701002 SA5229101  |iEARLEAL1: FEED BRACKET ASSY 1
2 42224502 X-IM § X-LM GUIDE 2
3 S05114 018301436 W24 M3X 14 BOLT SOCKET M3X 14 15
4 41701003 SA1635101  IEARE (X) FEED BRACKET X 1
5 S05113 018300636 |#R#E M3 X6 BOLT SOCKET M3X6 8
6 502032 061300616 |WEAT M3X6 SCREW FLAT M3 X6 8
7 41709004 SA4636101  |fEEEIR (X) X—SENSOR PLATE 1
8 $02032 061300616 |MEAT M3 X6 SCREW FLAT M3X6 2
9 41709005 SA4641001 | Kz s i X-BELT HOLDER 1
10 805116 018400836 |#R+: M1X8 BOLT SOCKET M4X8 2
11 41735001 SA4649001 |X-GT J&7iF X-GT BELT 1
12 41712012 SA4640001 | Bz A7 A O X-BELT HOLDER PLATE 1
13 S05116 018400836 |#E#: WX 8 BOLT SOCKET M4X8 2
14 41702004 SA4639001 |{EHEH (V) Y-BALL SPLINE 1
15 B06006 076000600 | BR&lZ& 6000VV BALL BEARING RADIAL 6000W 1
16 41728001 520356001 | F3#E 10 WASHER PLAIN 10 1
17 H03008 048100142 |HiFHP4E C10 RETAINING RING EXTERNAL C10 1
18 4173500200 SA4638001 |X-Zc#EeA X-LEFT PULLEY 1
19 $10019 012060636 |#EAT M6X6 SET SCREW SOCKET (FT)M6 X 6 1
20 B06007 076806606 | ERElIZ& 6806VV BALL BEARING 6806VY 2
21 1101004 048420242 |fLJT144ks c42 RETAINING RING EXTERNAL C42 2
22 41701004 SA4642001 | X4 5L RE X-PULLEY BRACKET 1
23 S05124 018501636 W& M5X 16 BOLT SOCKET M5X 16 2
24 W01009 025050236 | *F-#E M5 WASHER PLAIN M5 2
25 4173500300 | SA4643001 [X-A7%E#H {4 X—RIGHT PULLEY ASSY 1
26 41728001 520356001 |F#0E 10 WASHER PLAIN 10 1
27 B10015 SA4647001 k%A 6900ZZNR BALL BEARING B89007ZZNR 2
28 41702005 SA4648001  |X—%& 3 Ak X—PULLEY FULCRUM SHAFT 1
29 $10019 012060636 |MRET M6X6 SET SCREW SOCKET (FT)M6 X6 2
30 41712013 SA4650001 | Y-k Y-SENSOR PLATE 1
31 S05119 018402036 |#2HE M1X 20 BOLT SOCKET M4 X 20 2
32 42224503 Y-IM §n Y-LM GUIDE 2
33 41728002 SA4662101  |Y-LM # )} Y-LM SPACER 2
34 $02032 061300616 |MEAT M3 X6 SCREW FLAT M3X6 16
35 $05119 018402036  |WZ#e M4X20 BOLT SOCKET M4X20 16
36 W01001 025040236 | FRpE N4 WASHER PLAIN M4 8
37 W02008 028040246 |33 IRE 2-4 WASHER SPRING 2-4 8
38 41709032 Pk CLAMP H-POSITION 2 11310
39 S05119 018402036 |W&k: M4X 20 BOLT SOCKET M4X 20 2 T1310
40 41711062 ] 5E B HOLDER PLATE 2
4] 41726020 SA5220001  |if TR ADJUST PIN 4
42 509005 012030536 W4T M3 X5 SCREW FLAT M35 4




C2 . E#%E / Feed mechanism




C2. ZFlH'E /Feed mechanism

Fs il ey BEMHS HE
No. part. No. Ref. No. TR NAME OF PARTS Atk #ix
1 505111 018062036 |#2#: M6 X 20 BOLT SOCKET M6X20 4
2 41725003 SA4653001  |X-iEAmik4e X-FEED GEAR 1
3 510019 012060636 [IBE] M6X6 SET SCREW SOCKET (FT)M6X 6 2
1 B10015 SA1647001 |ER§=K 69007Z7ZNR BALL BEARING 6900ZZNR 2
5 11725004 SA4654001 |V-itAmikise Y-FEED GEAR 1
6 510019 012060636 |#R4T M6 X6 SET SCREW SOCKET (FT)M6 X6 2
7 B10015 SA4647001 |BREizR 6900Z7ZNR BALL BEARING 6900ZZNR 2
8 H05033 048080342 |48 E8 RETAINING RING E8 1
9 4173501100 | SA4655101 |V-%e4i4E Y-PULLEY ASSY 1
10 510019 012060636 [#8%] M6X6 SET SCREW SOCKET (FT)M6X 6 2
11 41703009 SA4658001 |Y-HidhE Y-PULLEY COLLAR 1
12 41702006 SA4659001  |Y-IE=0%Y Y-PULLEY DRIVING SHAFT 1
13 41701005 SA4661001 |V-HEILEE Y-PULLEY BRACKET 1
14 B10015 SA4647001 |ER#EhK 6900ZZNR BALL BEARING 6900ZZNR 2
15 4173502100 | SA4655101 |3t mstiise 26 {f Y-PULLEY ASSY 1
16 510019 012060636 |[BRET M6 X6 SET SCREW SOCKET (FT)M6 X6 2
17 41702007 SA4662001  |Y-#&357 2 Y-PULLEY FULCRUM SHAFT 1
18 41735005 SA4663001 |Y-GT FZ+f Y-GT BELT 1
19 41712014 SA4664001  |V- S 2 BELT SUPPORT PLATEY 1
20 41712015 SA4665001 Y- Hz s S Y-BELT WORK CLAMP PLATE 1
21 505116 018400836 |B2H M4x8 BOLT SOCKET M4 X8 4
29 417530031 SA2972001 |IZH: M6 X 18 BOLT SOCKET (S/P WASHER) M6 14 2
23 S05119 018402036 |IE# M4 20 BOLT SOCKET M4X20 4
24 41711061 SA4667101 | 6HIIE COVER RAIL 2
25 41712017 SA4671001 |F = zE (R) FIXATION R 1
26 41712018 SA4672001 |Fwsg (L) FIXATION L 1
27 417530021 062401016 |BE4] M4X 10 SCREW FAN M4X10 12
28 417530009 062400416 |MRE] MAX6 SCREW FAN M4X6 4
29 4171201900 | SA4860101 |M##i4F R INSIDE COVER R ASSY 1
30 4171202000 | SA4861101 |AELA4E L INSIDE COVER L ASSY 1
31 4171202100 | SA4670101 |4hmeaff OUTSDE COVER ASSY 2
32 41711002 SA4673001  |V-Rratdb ok BELT COVER Y 1
33 417530025 0A5401006  |[#2# CiduiE ) M4 X 10DB|SCREW PAN(S/P WASHER) M4 X 10 4
34 41712022 SA4676201  |%hENER AUXILIARY PLATE 1
35 41722010 SA4677101  |#hBIHREE T AUXILIARY PLATE CUSHLON 10
36 417515003 $23849001 |WBE] M4 X 16 SCREW M4 X 16 10
37 N01015 021400216 | fHUERE M4 NUT 2 M4 10
38 11712023 SA4676001 | IhHR S 42 AUXILIARY PLATE BRACKET 6
39 417530037 S42446001  |#2E: MeX14 BOLT SOCKET (S/P WASHER) M6 14 6
40 41712024 SA6434001 |3bERERZAR U SUPPORT PLATE GUIDE U 2
41 41712025 SA6435001 |*bERBRSZ4E D SUPPORT PLATE GUTDE D 2
42 417530035 S55484002 824 CGHEFED M5X10  |BOLT SOCKET (S/P WASHER) M5 10 4
43 417530037 $42446001  |iEH: M6 X 14 BOLT SOCKET (S/P WASHER) M6X14 4
44 41722011 SA1679101 |dpary BELLOW 1
45 41712026 SA4680101 |kpaig 4 R BELLOW PRESSER R 1
46 41712027 SA4681001 |eEUE A F BELLOW PRESSER F 1
47 41712060 SA4682001 | EEAE BELLOW NUT 2
48 504036 062300416 |I24] M3X 4 SCREW FAN M3X4 4
49 S04080 062400416 |B2ET M4 4 SCREW FAN M4X4 4
50 41730041 SA4820201  |ffkyh Sk dfE X PULSE MOTOR ASSY X 1
51 41712029 SA4684001 | Dk 3R MOTOR BRACKET PLATE 1
52 505048 018401036 [BRE] M4 X 10 BOLT SOCKET M4X10 4
53 41725005 SA3707001 |BKzhUi%E 16 GEAR 16 1
54 509041 012060536 |M2E] M6X5 SET SCREW SOCKET (FT)M6X5 2
55 41730042 SA4823101 |k Bkt ¥ PULSE MOTOR ASSY Y 1
56 41712029 SA4684001 |k 3R MOTOR BRACET PLATE 1
57 505048 018401036 [BRE] M4 X 10 BOLT SOCKET M4X10 4
58 41725005 SA3707001 |IRZhUi%E 16 GEAR 16 1
59 509041 012060536 [ME] M6X5 SET SCREW SOCKET (FT)M6 X 5 2
60 417530037 S42446001 ¥ M6X14 BOLT SOCKET (S/P WASHER) M6 14 6
51 41712030 SA6306001 |63 H4R COVER CONNECT PLATE 1




C2 . ¥ ¥ E / Feed mechanism




C2. £ 3EE /Feed mechanism

5 w a5 BEMT HE
No. Part. No. Ref. No. Ffr B NAME OF PARTS Amt. #IE
62 417515006 S23418002  |#EET M4 X5 SCREW M4 X5 2
63 41728012 118735001 |44 [E] WASHER 4
64 41737005 SA4224001 |HERERTS 30X40 MARK ATTENTTON 3040 2
65 41712100 SAG450101  |fi 7k =7 0 g BEARING HOLDER BASE 1
66 505121 018501036 |8EK: M5X10 BOLT SOCKET M5X 10 2
67 4171210100 | SA6451101 |FhAx 7 44 1 BEARING HOLDER ASSY 1
67 41712101 SA6449001 |4k T BEARING HOLDER 1
67 41724005 WL ERAE 126 BALL BEARING 126 1
68 $05048 018401036 |#25] M4X10 BOLT SOCKET M4X10 2

10



C3. i¥¥l ¥ E / Feed mechanism

< #E= / For Solenoid type >

1



C3. %k|4E /Feed mechanism (T1310)

Fs

KRS

BENS

B

B
No. Part. No. Ref. No. T BRR NAMR OF PARTS Amt. HE
<HRERD <For Solenoid type>

1 41701006 SA4686101 | FEJHIE WORK CLAMP 1
2 41711007 SA4687101 |¥Fh SLIDER 1
3 HO3008 048100142 _|4h 408 C10 RETAINING RING EXTERNAL CL0 1
1 41712031 SA4688001 [HHLs74 SUPPORT SLIDER 1
5 41726001 SA4689001 | Ht 3 B SUPPORT SHAFT SLIDER 1
6 H03018 048040142 |&liF#5E c4 RETAINING RING EXTERNAL C4 2
7 41712032 SA4690001 |HEMIH R WORK CLAMP LTFTER LEVER R 1
8 41712033 SA4691001 | FEBHR L WORK CLAMP LIFTER LEVER L 1
9 41702012 SA4692001 | FEVEEATHM WORK CLAMP LIFTER SHAFT 1
10 510019 012060636 |IEE] M6X6 SET SCREW SOCKET (FT)M6 X6 1
11 H03006 048080142 |%h ] #4k c8 RETAINING RING EXTERNAL C8 1
12 41712133 110367001  [3p 8 WASHER PLAIN SPECIAL 8 1
13 41708002 SA3231001 |'%H B SET SCREW COLLAR B 1
14 509041 012060536 [#RE] MEX5 SET SCREW SOCKET (FT)M6 X5 2
15 41712034 SA4696001 |34 CONNECTING ROD 2
16 41702021 SA4693001  |3aE E4R kA SPRING HOLDER SHAFT A 1
17 417530003 SA4697001 |BEiZ4T M5 SHOULDER SCREW M5 2
18 41702009 SA4694001 |3 #HEEIHLRB SPRING HOLDER SHAFT B 1
19 510019 012060636 [1#4] M6X6 SET SCREW SOCKET (FT)M6 X 6 2
20 41727002 SA4695001 | SPRING LIFT 1
21 41712035 SA4698001 |i%E R CONNECTING LINK 2
22 417512002 SA4700001 |34 WORK CLAMP SPRING HOLDER 2
23 N01017 021500216 [/ figRE M5 NUT 2 M5 2
24 41727003 SA4701001 |#AgE WORK CLAMP SPRING 2
25 41712036 SA4702001 |EJHEFT R WORK CLAMP LIFTER LEVER R 1
26 41712037 SA4703001 |JEMEFF L WORK CLAMP LIFTER LEVER L 1
27 41702012 SA4692001 | I B AT 4ih WORK CLAMP LIFTER LEVER L 1
28 510019 012060636 |BEET M6X6 SET SCREW SOCKET (FT)M6X 6 1
29 H03006 048080142 |HliF#4E C8 RETAINING RING EXTERNAL C8 1
30 41712133 110367001 |#vF 8 WASHER PLAIN SPECIAL 8 1
31 41708002 SA3231001 | B SET SCREW COLLAR B 1
32 509041 012060536 [H&ET M6X<5 SET SCREW SOCKET (FT)M6X 5 2
33 41712038 SA4699001 [5EfT STOPPER 2
34 505120 018500836 |IEH> M5 X8 BOLT SOCKET M5X8 4
35 W01009 025050236 |3 M5 WASHER PLAIN M5 4
36 W02001 028050246 |3iipE 2-5 WASHER SPRING 2-5 4
37 4170901300 | SA4863001 RIS Z14F A WORK CLAMP GUIDE A ASSY 1
38 417515003 S23849001 |BHE] M4 X 16 SCREW M4 X 16 2
39 4170901400 | SA4864001 |JsfH-5 1A 4ifF B WORK CLAMP GUIDE B ASSY 2
40 417530034 S55482001 |#2Fe CHF#AEE) M4X 14 [BOLT SOCKET(S/P WASHER) M4X14 4
41 4170901500 | SA4712001 [HsiigrbesAf R WORK CLAMP SLIDER ASSY R 1
42 4170901600 | SA4714001 [FEBIEFERAALE L WORK CLAMP SLIDER ASSY L 1
43 41724002 SA4706101 | He B M H1F WORK CLAMP RETAINER ASSY 4
44 41712039 SA4708001 |FEM WORK CLAMP 1
45 417530036 S55485001 |#E#: CHiEMEE) M5 12 |BOLT SOCKET (S/P WASHER) M5x 12 2
46 509009 012501031 [B24] M5X 10 SET SCREW SOCKET (FT)M5X 10 2
47 N01017 021500216 |/SfgEE M5 NUT 2 M5 2
48 417520001 SA4709001 |5 {7 BLig §T SHOULDER SCREW 2
49 41712040 SA4866101 |EHCZEAE 1310 WORK CLAMP 1310 ASSY 1
50 417530035 S55484002 |#E#: CITHAED M5 10 |BOLT SOCKET (S/P WASHER) M5X10 2
51 101011 017501616 |[#E#: M5X 16 BOLT M5X 16 4
52 W01009 025050236 |38 M5 WASHER PLAIN M5 4
53 02001 028050246 | RE 2-5 WASHER SPRING 2-5 4
54 41712041 SA4715001 |i%fME 1310 FEED PLATE 1310 1
55 417530035 S55484002 8Bk (HF3RMED M5X 10 |BOLT SOCKET (S/P WASHER) M5X 10 2

12



C4 . X#¥E / Feed mechanism

< ZEX / For Peneumatic type >

< ¥ 326G/ For 326G > '
40
46 39§

|
i’\|
(=

=

47

13



C4. Ep3EH /Feed mechanism

55 A"FS SEMT HE
No. | Part.No. Ref. No. Futrai HAKE 08 PARIS pnt, | FE
1 41701006 SA4686101 | He I WORK CLAMP 1
2 41702011 SA4717001 |l CYLINDER SHAFT 1
3 510019 012060636 |#24] M6X6 SET SCREW SOCKET (FT)M6 X6 2
5 41730035 SAA719001 |SELALF R AIR CYLINDER ASSY 2
6 H03019 048050142 |ShHIFFE C5 RETAINING RING EXTERNAL C5 2
7 41709012 SA4720001 |k CYLINDER JOINT 2
8 41726002 SA4721001  |“{hrdEseih CYLINDER JOINT SHAFT 2
9 105027 048060142 | HliJTI %8 C6 RETAINING RING EXTERNAL C6 4
10 41712042 SA4722001  |EHA R SR WORK CLAMP LIFTER LEVER R AIR 1
11 41712043 SA4723001 | L (55D WORK CLAMP LIFTER LEVER L AIR 1
12 41712044 SA4724001  |EMEH (S WORK CLAMP LIFTER SHAFT AIR 2
13 417530033 $55479001 |#E#e CiiFap]) M4AXS8  |BOLT SOCKET (S/P _WASHER) M4 X8 2
14 41702012 SA4692001 | FEJHVE AT 4h WORK CLAMP LIFTER SHAFT 1
15 510019 012060636  |1B4i] M6X6 SET SCREW SOCKET (FT)M6 X6 1
16 H03006 048080142 |4mAIF4ME C8 RETAINING RING EXTERNAL C8 1
17 41712133 110367001 |8 8 WASIER PLAIN SPECIAL 8 1
18 41708002 SA3231001 | B SET SCREW COLLAR B 1
19 509041 012060536 |BE4T M6 X5 SET SCREW SOCKET (FT)M6 X 5 2
20 4170901300 | SA4863001 |EHS 1M A WORK_CLAMP GUIDE A ASSY 1
21 417515003 S23840001 |#24] M4X16 SCREW M4X 16 2
22 4170901400 | SA4864001 |[EIS 284+ B WORK CLAMP GUIDE B ASSY 2
23 417530034 S55482001 |IE¥e it B M4 14  [BOLT SOCKET (S/P WASHER) M4 X 14 4
24 4170901500 | SA4712001 |JERIEHRAE{E R WORK CLAMP SLIDER ASSY R 1
25 4170901600 | SA4714001 |J:MiEHhalfF L WORK CLAMP SLIDER ASSY L 1
26 41724002 SA4706101 | JT< B4R 4144 WORK CLAMP RETAINER ASSY 4
27 41712045 SA4725001 [EH R WORK CLAMP R 1
28 417530036 $55485001 |#EF: (AFEME]D) M5 12 |BOLT SOCKET (S/P WASHER) M5X 12 1
29 509009 012501031 |#4T M5X10 SET SCREW SOCKET (FT)M5X 10 2
30 N01017 021500216 |/SfMERE M5 NUT 2 M5 2
31 417520001 SA4709001 |5 fir BLugs ) SHOULDER SCREW 2
32 41712046 SA4726001 [[ERH L WORK CLAMP L 1
33 417530036 S55485001 |4#Ek: (AFHE) M5 12 |BOLT SOCKET(S/P WASHER) M5X12 1
34 509009 012501031 |#24T M5X 10 SET SCREW SOCKET (FT)M5 X 10 2
35 NO1017 021500216 |\ FREERE M5 NUT 2 M5 2
36 417520001 SA4709001 |5 {or BT SHOULDER SCREW 2
<HF1310> <For 1310>
37 41712047 SA4868101 |JEMAL{T 1310R WORK CLAMP 311R ASSY 1
38 41712048 SA4869101 | MM ZA4E 1310L WORK CLAMP 311L ASSY 1
39 417530035 $55484002 ¥ (HFHE) M5X 10  |BOLT SOCKET (S/P WASHER) M5X 10 4
40 L01011 017501616 |42 M5X16 BOLT M5X 16 4
41 ¥01009 025050236 | F#HRE M5 WASHER PLAIN M5 4
42 W02001 028050246 |3 F{HE 25 WASHER SPRING 2-5 4
43 41712049 SA4715001 iR 1310 FEED PLATE 311G 1
44 417530035 S55484002 |#ke (HFHEE) M5x10 |BOLT SOCKET (S/P WASHER) M5 10 2
<HTF2210> {For 2210>
45 41712050 SA4870101 |FE#e#AfE 2210R WORK CLAMP 2210R ASSY 1
46 41712051 SA4871101  |FEMA4E 2210L WORK CLAMP 2210L ASSY 1
39 417530035 S55484002 |42k (HFdaRE]) M5X10 |BOLT SOCKET(S/P WASHER) M5X10 4
40 L02006 017501616 |ERI: M5X16 BOLT M5X 16 4
41 W01009 025050236 | V-#E M5 WASHER PLAIN M5 4
42 W02001 028050246 | EIRE 2-5 WASHER SPRING 2-5 4
44 417530035 $55484002 |#EF: (HF3E) M5X 10 |BOLT SOCKET (S/P WASHER) M5X 10 2
47 41712052 SA4852001  |i%ElER 2210 FEED PLATE 2210 1

14



D1 .3E%E / Work clamp lifter mechanism

% @ JI jo L& |
T/@? Qw 2 | B 53
e e

327 I 47
25 2 24 ’/‘
@54 |

d—

— 56

\
)

15



D1. #{EH3EE Work clamp lifter mechanism

By AafE BEMNT HE
No. Part. No. Ref. No. Fifran NAUE DF EARTS Amt. &
1 41710001 SA4759001 | My STEPPING CLAMP CAM 1
2 41705001 SA4760001  |iEAF STEPPTNGCLAMP CON. ROD 1
3 41728003 SA4763001 |4 WASHER STEPPING CLAMP CAM 1
il BO6008 $23033000 |4hzk 6805VV BALL BEARING 6805VV 1
5 S10018 523651001 |[FEMRE] M6X0.75-6  |SET SCREW SOCKET (FT)M6X 6 2
6 504035 062400616 |HEET MAX6 SCREW PAN M4 X6 2
7 41726003 SA4761001  |JEHH ROLLER SHAFT STEPPING CLAMP 1
8 41703010 SA4762001 |7ER: ROLLER STEPPING CLAMP 1
9 41728004 SA4302001 | Hupd WASHER 9
10 N01021 021060106 |#B L} M6 NUT 1 M6 1
11 400682 EE R STEPPING CLAMP ARM R 1
12 1.02032 017061216 | M6X12 BOLT M6X 12 1
13 41702013 SA4765001 |FEE F STEPPING CLAMP ARM F 1
14 $10019 012060636  |I#4] M6X6 SET SCREW SOCKET (FT)M6 X6 1
15 S10018 523651001 |[A5E 484 M6X0.75-6  |SET SCREW SOCKET (FT)M6X 6 1
16 41703011 SA4766001 |IEEHE T BUSH STEPPING CLAMP F 1
17 41703012 SA4767001  JEEHIE R BUSH STEPPING CLAMP R 1
18 41712053 SA4768001 |[FIBEFT A STEPPING CLAMP LINK A 1
19 417830007 SA4769001 | Si#4T 6 SHOULDER SCREW 6 4
20 504036 062300416 |ME4] M3X4 SCREW PAN M3 X 4 4
21 41712054 SA4770001 |[AEEA B STEPPING CLAMP LINK B 1
22 41712055 SA4772001 | IAEKIEEAT STEPPING CLAMP LINK 1
23 41726004 SA4773001 | EE#TF4h SHAFT STEPPING CLAMP LINK 1
24 §10019 012060636 |#2E] M6X6 SET SCREW SOCKET (FT)M6X 6 1
25 509006 012400436  |MB%] M4 X4 SET SCREW SOCKET (FT) M4 X4 1
26 400684 BEHERAR STEPPING CLAMP LIFTER LINK 1
27 41702014 SA4771001  |EEEEHAN SHAFT STEPPING CLAMP LIFTER LINK 1
28 41728031 SA2161001 | WASHER 1
29 H03006 048080142 |%liFH$4FE C8 RETAINING RING EXTERNAL C8 1
30 510019 012060636  |MHET M6X6 SET SCREW SOCKET (FT) M6 X 6 1
31 $09006 012400436 |BA%T M4X4 SET SCREW SOCKET (FT)M4 X4 1
32 41709019 SA4779001 |l BRI FFT STEPPING CLAMP LIFTER 1
33 41703013 SA4781001 [T I ROLLER STEPPING CLAMP LIFTER 1
34 41726005 141362001 |35 4 ROLLER 1
35 41702015 SA4780001 |#RFHHT/H SHAFT STEPPING CLAMP LIFTER 1
36 510019 012060636  |4] M6X6 SET SCREW SOCKET (FT)M6 X6 1
37 502039 525310101 |WR4T M4 SCREW FLAT M4 1
38 41702016 SA4T75001  |HEFHIEAT STEPPING CLAMP LIFTER ROD 1
39 417512003 SA4853001 4R T[EAT 4k JOINT STEPPING CLAMP LIFTER 1
40 4170500200 SA2663001 |#ELAAfE R BALL JOINT ASSY 2
41 N01012 021060306 |/ fiEEE M6 NUT 3 M6 2
42 417516001 SA3227001 |#ERE M6X0.75 NUT (FT) M6 1
43 417530008 SA47TT6001 | Bd4T SHOULDER SCREW 1
44 417512005 532462001 | EHIESTB M6 SHOULDER SCREW B M6 1
45 101007 017065002 |#ZH: M6X 50 BOLT M6 X 50 1
46 N01021 021060106 |#ZF} M6 NUT 1 M6 1
47 41709020 SA4778001 | BAT 3L PRESSER BAR CLAMP 1
48 S05116 018400836 | W4 M4X8 BOLT SOCKET M4X8 1
49 129530003 SAL174001 |ifS5iEk: M14 PESSER ADJUSTING SCREW M14 1
50 129516001 SALL75001 |ifYyugEE M14 ADJUST SCREW NUT 1
51 41727004 SAG300001 |35 PRESSER BAR SPRING 1
52 41702017 S10112001 |53 51 PRESSER BAR SPRING GUIDE 1
53 41703014 SA5301001 |#4%E I COLLAR PRESSER BAR SPRING 1
54 41703015 SA2195001 |JEEHHE PRESSER BAR BUSH 1
55 509041 012060536 |B24] M6X5 SET SCREW SOCKET (FT)M6X5 1
56 41702018 111466101 |[FESH PRESSER BAR 1
57 41716001 *P. 67 He i WORK CLAMP 1
58 417515011 $13399001 |#E%] SM3. 57X 12 SCREW SM3. 57X 12 1
59 41728032 151439102 | E WASHER 1

16



D2 .34[E% & / Work clamp lifter mechanism

< @@t / For Solenoid type >

17



D2, EEMEEE Work clamp lifter mechanism (T1310)

Feg AL S SE4S HE
No. Part. No. Ref. No. FALTR NAME OF PARTS Amt. HE
CHHRBEED {For Solenoid type>
1 41724004 SA4729001 ik EhE SLIDE BUSH 1
2 S05048 018401036 |WB4T M4 X 10 BOLT SOCKET M4X 10 4
3 11712056 SA1731001 | ERHHE TR ALLE WORK CLAMP LIFTER PATE ASSY 1
3-1 41702008 JE SR TH 4 PRESSER LIFT SHAFT 1
3-2 41712076 R PRESSER FOOT LIFT PLATE 1
1 11712057 SAMT734001  |EER E SEAT E 1
5 S04080 062400416 [424] M4 X4 SCREW PAN M4 X4 1
6 41709021 SA4736001 | JERPHR JI4T WORK CLAMP LIFTER LEVER 1
7 41726006 152744001 |4 PIN 1
8 41709022 102630001 | HE B4 T He NEEDLE BAR GUTDE SLIDE BLOCK 1
9 41702019 SA4737001 |3EFH§FH B WORK CLAMP LEVER SHAFT B ]
10 510019 012060636 [I2F] M6 <6 SET SCREW SOCKET (ET)M6 X 6 1
11 41728001 520356001 |3k 10 WASHER PLAIN 10 1
12 1105033 048080342 |3k E8 RETAINING RING T8 1
13 $10019 012060636 |24 M6 X6 SET SCREW SOCKET (FT) M6 X 6 2
14 41729002 118208001 |44y DOWEL PIN 1
15 41712058 SA4738001 | FEBHHE FH# WORK CLAMP LIFTER PATE ASSY 1
16 417520010 SA3438001 |E3#E4T SHOULDER SCREW 2
17 41727005 SA4739001 |0 PRESSER BAR SPRING 1
18 41701008 SA4TA1101 | ik e MOTOR BRACKET 1
19 41712063 SA4742001 | R By ik WORK CLAMP MOTOR PLATE 1
20 505121 018501036 |2 M5X 10 BOLT SOCKET M5x10 2
21 41730043 SA4826201 | RBkih SikgAAF P PULSE MOTOR ASSY P 1
22 41730044 SA4828001 |LhikEnsk P MOTOR HARNESS P 1
23 505048 018401036 |UB%] M4 X 10 BOLT SOCKET M4 10 4
24 41725009 SA4743001 |BRED ik §E WORK CLAMP DRIVING GEAR 1
25 510019 012060636 _|18%] M6X6 SET SCREW SOCKET (ET) M6 X 6 2
26 41702020 SA4744001  |JI ST i WORK CLAMP FULCRUM SHAFT 1
27 B10015 SA4647001 |EREl 690077NR BALL BEARING 69007Z7NR 2
28 H03008 048100142 |%hF %R C10 RETAINING RING EXTERNAL C10 2
29 $04035 062400616 [W2£T M4 <6 SCREW PAN M4 X6 1
30 01001 025040236 | J-H [ M4 WASHER PLAIN M4 1
31 41725010 SA4745001 | WORK CLAMP CAM GEAR 1
32 510021 016061031  |WEET M6 X 10 SET SCREW SOCKET (CN)M6 X 10 1
33 510019 012060636 |4B£] M6 X6 SET SCREW SOCKET (ET) M6 X 6 ]
34 41710002 SA4746001 | Bl 5 WORK CLAMP _CAM 1
35 41724017 S35079000 |i# % 3x11.8 NEEDLE ROLLER 3X11.8 1
36 510021 016061031 |4R4] M6x 10 SET SCREW SOCKET (CN)M6 X 10 1
37 $10019 012060636 |1EET M6 X6 SET SCREW SOCKET (FT) M6 X 6 1
38 4170301700 SAAT47001 | FER g i ke WORK CLAMP H-POSITION DOG 1
39 S05115 018400636 |4 M4 X6 BOLT SOCKET M4 X6 1
40 41702025 SA4748001 | DAl WORK CLAMP LEVER SHAFT 1
4] 510019 012060636 |WH4T M6 X6 SET SCREW SOCKET (FT)M6 X 6 1
42 41709023 SA6210001 | i) BRBE N1 STEPPING W-CLAMP DRIVING LEVER 1
43 41702022 SA3441001 |36 HiEFc 4 W-CLAMP LIFTER ROLLER SHAFT 1
44 B04026 070696800 |#li7k R-69677 BALL BEARING RADIAL 69677 1
45 41728005 109763001 | & WASHER 1
46 509019 012500536 |4R4] M5X5 SET SCREW SOCKET (FT)M5 X5 1
47 41709024 SA4750001 | JE MR E) T WORK CLAMP DRIVING SHAFT 1
48 41702022 SA3441001  3RIEE L W-CLAMP LIFTER ROLLER SHAFT 1
49 B04026 070696800 |57k R-69677 BALL BEARING RADIAL 69677 1
50 41728005 109763001 |4 WASHER 1
51 S09019 012500536 |W#4] M5X5 SET SCREW SOCKET (FT)M5 X 5 1
52 41728001 $20356001  |*FEE 10 WASHER PLAIN 10 1
53 41712061 SA4752001 | iMEEE AT WORK CLAMP CAM STOPPER 1
54 504035 062400616 |##5] M4 X6 SCREW PAN M4X6 2
55 41712062 SA4753001  [FERI{E AR WORK CLAMP SENSOR PLATE 1
56 S04035 062400616 |#Z4] M4 X6 SCREW PAN M4 X6 2
57 510019 012060636 |1RE] M6 X6 SET SCREW SOCKET (FT)M6X 6 1
58 41737005 SA4224001  FEREFFS 30X40 MARK ATTENTION 30X 40 1
59 505110 018061236 i} M6 12 BOLT SOCKET M6 12 2

18



D3 .{8[E%E / Work clamp lifter mechanism

< Z[EX / For Peneumatic type >
15—@ 8—o

19



D3. #EEHEEE /Work clamp lifter mechanism

PAS=
Moo | e [T s NAME OF PARTS |
(FEEA> {For Penumatic type>
| 41701008 SA4741101 | DhikfEe MOTOR BRACKET 1
2 41712063 SA4742001 | JE B Sk WORK CLAMP MOTOR PLATE 1
3 505121 018501036 |#Z#e M5%10 BOLT SOCKET M5X 10 2
4 41730043 SA1826201 |kl Tk P PULSE MOTOR ASSY P 1
5 41730044 SA1828001 | Shikusd P MOTOR HARNESS P 1
6 S05048 018401036 |24 M4X10 BOLT SOCKET M4 X 10 4
7 41725009 SA4743001 |4Rizh ke WORK CLAMP DRIVING GEAR 1
8 510019 012060636 |W24T M6X6 SET SCREW SOCKET (FT)M6 X 6 2
9 41702020 SA4744001 | R A WORK CLAMP FULCRUM SHAFT 1
10 41724011 SA4647001 |k 6900ZZNR BALL BEARING 6900ZZNR 2
11 HO3008 048100142 |%h 4 C10 RETAINING RING EXTERNAL C10 2
12 504035 062400616 |WR%E] M4 X6 SCREW PAN M4X6 1
13 01001 025040236  |"FHME M4 WASIIER PLAIN M4 1
14 41725010 SA4745001 |\ ke WORK CLAMP CAM GEAR 1
15 $10021 016061031 |#B4T M6X 10 SET SCREW SOCKET (CN)M6 X 10 1
16 $10019 012060636 |424] M6X6 SET SCREW SOCKET (FT)M6 X 6 1
17 4170301700 | SA4747001 |FEMJG s WORK CLAMP H-POSITION DOG 1
18 S05115 018400636 [ M4 X6 BOLT SOCKET M4 X6 1
19 41702025 SA4748001 | FE A& WORK CLAMP LEVER SHAFT 1
20 $10019 012060636 |W#4T M6X6 SET SCREW SOCKET (FT)M6 X 6 1
21 41709023 SA6210001 | [l B BRsh #F STEPPING W-CLAMP DRIVING LEVER 1
22 41702022 SA3441001 [$BIEERH W-CLAMP LIFTER ROLLER SHAFT 1
23 41724018 070696800 |47k R-69677Z BALL BEARING RADIAL 696ZZ 1
24 41728005 109763003 |44 pE WASHER 1
25 509019 012500536  |4#4] M5X5 SET SCREW SOCKET (FT)M5 X 5 1
26 41712062 SA4753001 |/ Mt iR AR WORK CLAMP SENSOR PLATE 1
27 504035 062400616 |4BE] MAX6 SCREW PAN M4 X6 2
28 41737005 SA4224001 |JEEFFS 30X 40 MARK ATTENTION 30X 40 1
29 S05110 018061236  |Wke M6X 12 BOLT SOCKET M6 12 2
30 41722012 159163000 |48 )73 29 RUBBER CAP 29 1
31 41722003 104821001  |#2)7% 10.5 RUBBER CAP 10. 5 2
32 P01011 118550001 | ig iy PIN DOWEL 1
33 41708004 SA4757001 |'ERe SET SCREW COLLAR ]
34 $10019 012060636 |WE4T M6X6 SET SCREW SOCKET (FT)M6 X 6 2
35 $10019 012060636 |48%] M6X6 SET SCREW SOCKET (FT) M6 X 6 1

20



. 32 8 / Lower shaft mechanism

4

B
7230
\&5

o — — — —

21




E. TH#E /Lover shaft mechanism

AFHS

sEHS

&
No. Part. No. Ref. No. FHATRH NAME OF PARIS Amt. it
1 417530011 SA3226001 |EEiR4] SHOULDER SCREW 1
2 417516001 SA3227001 |¥&F} MEX0.75 NUT (FT) M6 1
3 41725011 SA3228101 |#Ezhiki%e ROCK GEAR 1
4 41702027 SA1782001 |#Ezhik e AN ROCK GEAR SHAFT 1
5 41708002 SA3231001 |EM B SET SCREW COLLAR B 1
6 509041 012060536  |#84] M6X5 SET SCREW SOCKET (FT)M6X5 2
7 41708006 SA3233001 |'& P SET SCREW COLLAR 1
8 $10018 $23651001 [ sEl#s] M6X0.75-6  |SET SCREW SOCKET (FT)M6 X6 2
9 510019 012060636 |WZ4T M6 X6 SET SCREW SOCKET (FT)M6 X 6 2
10 41725013 Tl LOWER SHAFT GEAR 1
10-1 41702028 T LOWER SHAFT 1
11 $09019 012500536 |#E4T M5X5 SET SCREW SOCKET (FT)M3 X 5 1
12 41703019 SA6216001 | FhhihE LOWER SHAFT BUSH 1
13 $10019 012060636 |I4] M6X6 SET SCREW SOCKET (FT)M6 X6 1
14 41702029 SA3238101 | HEHE I 15 ADJUSTING STUD 2
15 41722015 081003670 |0JER PW3 0 RING PW3 2
16 41701009 SA6220001 | KEEHILEEA (T G SHUTTLE RACE BASE ASSY G 1
17 41712190 $02429201 |HE#RLE § W SHUTTLE RACE THREAD GUIDE 1
18 417515007 SA4199001 |#E4T M3 X4 SCREW M3 x4 2
19 4172601500 | SA3241001 [JHEdB A e 4 S-RACE BASE SETTING CLAW 2
20 41727006 152684101 | g COMPRESSTON SPRING 2
21 W01002 026030236 |*8p M3 WASHER PLAIN M3 2
22 504082 062300616 |WEAT M3 X6 SCREW PAN M3 X6 2
23 41723013 153050000 |3hEk S-RACE BASE FELT 2
29 41723012 559886001 |yF L=360 FELT L=360 2
30 510019 012060636  |#8%] MBX6 SET SCREW SOCKET (FT)M6 X 6 1
31 H05032 048070342 |#4H E7 RETAINING RING E7 1
32 41718001 SA3284101 |¥¥E D DRIVER D 1
33 505122 018501232 | M5X12 BOLT SOCKET M5x12 1
34 41718002 *P. 66 SRR SHUTTLE RACE BASE 1
35 4171800300 *P. 66 BihEA BOBBIN CASE ASSY 1
36 41727015 *P, 66 VRGN TENSION SPRING 1
37 417530005 *P, 66 MRAT SCREW 1
38 41727016 *P. 66 [ 7 e e ANTI-SPIN SPRING 1
39 41718004 *P. 66 Kk BOBBIN 1
40 41703020 SA3283101 |'ZM R SET SCREW COLLAR R 1
41 $09019 012500536 |W24T M5X5 SET SCREW SOCKET (FT)M5X5 1
42 41718005 *P, 66 s SHUTTLE HOOK 1
43 12923018 $32557001 Mgk 4X4 1L=400 WICK 4X4 L=400 1
44 41711027 SA3278001 |4hpE BUSH 1
45 41711028 SA3276001 |Hupy SPACER COLLER 2
46 41724008 A& K8X 12X 11 INEEDLE BEARING 2
47 41729005 Pl R RETAINING RING 2

22



F . hiEiE% & / Lubrication

23



F. fLiliEE 3% E /Lubrication

e NI o] BENS =
No. Part. No. Ref. No. FHlraH NAME OF PARTS Amt. it
1 417830022 SA3244001 |BBET SET SCREW 1
2 41712065 SA4785001 |dhidNis CRANK COVER 1
3 504038 062061016 |24 M6 X 10 SCREW PAN M6X 10 3
1 11712066 SAA7T87001 | hiAw At bR CRANK WICK PLATE 1
5 S04035 062400616 [42E] M4X6 SCREW PAN M4X6 2
6 41723008 SA5294001 |E5akigk 1=90 FLAT WICK L=90 1
7 41723005 SA4786101 |ih¥h FELT 1
8 41712067 SA3503201 | Fahis T se LOWER SHAFT WICK SUPPORT 1
g 41723006 SA3504201 | F ki imEs LOWER SHAFT GEAR FELT 1
10 S05115 018400636 |2k M4 X6 ROLT SOCKET M4 X6 2
11 41712068 SA4T88001 | fhilh sz 48 WICK SUPPORT 1
12 504035 062400616 |24 M4 X6 SCREW PAN M4X6 1
13 41723008 SAG6593001 |Fiihek 1=180 FLAT WICK L=180 1
14 41723009 SA5292001 |yh#k 2.5 L=780 WICK L=780 1
15 12921002 S07459100 % &3 &5 1=240 |0TL TUBE L=240 1
16 12921002 SA6576001 % ®3x &5 1=210  |0IL TUBE L=210 1
17 41712069 SAGO8T001  |ii#k 4 WICK SUPPORT 1
18 41712070 104567101 |k T4 WICK SUPPORT 1
19 4171100300 | $49992000 |[HWE OIL GAUGE WINDOW 1
20 4171100400 152948001 |3l & OTL. GAUGE WINDOW 1
21 12921002 $50529000 |i@m% &3X &5 =330  [0IL TUBE L=320 1
22 12921002 507459100 | $3X 5 1=240 |01 TUBE L.=240 1
23 12923018 SA5292101 |34k 4X4 L=680 WICK L=680 1
24 12921002 §53175000 | &3X &5 1=450 |0IL TUBE L=450 1
25 12921002 SAR072001 i &3x &5 =120  |0oIL TUBE L=120 1
26 12923019 S45849000 |ifiZk 6X6 L=300 WICK 6X6 L=300 1
27 41723011 S09043000 |yhEL FELT 4
28 12923018 $49982000 |ih4k 4x4 L=400 WICK 4X4 L=400 1
29 12921002 S48189000 | &3% &5 =280 |0TL TUBE L=280 1
30 41712071 SA3246001 |4 Fe 1 748 GEAR WICK SUPPORT 1
31 41723031 SA3280001 |3k GEAR FELT 1
32 41712072 SA4789101 |y B LOWER SHAFT WICK SUPPORT B 1
33 504033 062060816 |924] M6X8 SCREW PAN M6X8 1
34 41712073 145547001 |[nlyh & 4T TUBE HOLDER 1
35 504035 062400616 |iB%E] M4 X6 SCREW PAN M4X6 1
36 12923018 549957000 |if£k 44 1L=700 WICK 4X4 L-1370 1
37 12921005 SA4791101 %% d4x &6 L=-620  |0IL TUBE L=620 1
39 41711014 149547000 |JR&:iR CORD HOLDER 4N 1
39 41711015 525567000 |F4E s #8 CORD HOLDER #8 1
40 417830025 0A5401006  |BZ4E CHERLEED M4 X 10DB|SCREW PAN(S/P WASHER) M4X10 2
41 41711016 525664000 |3 #6 CORD HOLDER #6 1
42 417530025 0A5401006 |42t Cifr#H[E) M4 X 10DB|SCREW PAN(S/P WASHER) M4X10 5
43 41712074 SA5259001 |3 % OIL COVER 1
45 417530021 062401016  |#24T M4 X 10 SCREW PAN M4X 10 5
16 41736001 §38265000 |54k L TERMINAL L 1
47 41722016 142274101 |#RIFE 4.2 RUBBER CAP 4.2 1
50 12921003 SA6263001 |iii% &5X &8 [=320  |0OIL TUBE L=320 1
51 41723021 IR LINOLEUM 1
52 41723009 500400000 |4k 2.5 L=200 WICK 2.5X200 1
53 12921002 SA6579001 | ®3X &5 1=110 |0TL TUBE L=110 1
54 41736002 SA5339101 |iHhiMEE OIL FEEDING PIPE 1
55 41711015 525567000 |14k #8 CORD HOLDER #8 3
56 41712075 SA3242001  |ihFh S 48 FELT HOLDER 1
57 417815009 544924001 |FE 4T M3X5.5 SCREW M3X5.5 2
58 41711012 SA3274101 |imEsr 4R FELT HOLDER 1
59 417815010 S47307001 |8B4T M3 x4 SCREW M3 x4 2
60 12921002 SAG57T001  |h% &3X &5 =300 |0IL TUBE L=300 1
61 41711017 552907000 [Hi£EJ% #10 CORD HOLDER #10 1
62 41723014 SAB572001 |ah&k 1=140 WICK 1.=140 1
63 11712110 SA6581001 itk L WICK SUPPORT L 1
64 41723024 SAG6583001 |JEHRiES L FELT BEDL 1

24



F . 4ihiEiE % & / Lubrication

42 35 |

o5

s

25



F. HLiliEME3EE /Lubrication

&

K5 AHES BE4S N
No. Part. No. Ref. No. TR HAMEZDR EARTS Amt. &iE
65 504035 062400616 |5 M4 X6 SCREW PAN M4 X6 3

66 02008 028040246 |#E i 24 WASHER SPRING 2-4 3

67 41712130 SA6582001  |MhE KR R WICK SUPPORT R 1

68 41723018 SA6584001 |EMRIMEL R FELT BED R 1

69 502039 $25310101 [W%] w4 SCREW FLAT M4 3

70 41723025 Mk OIL LINE 1

26



. B4 E/ Threading mechanism

27




G. F£3E /Threading mechanism

F5 AFMS BEMNS = ,
No. Part. No. Ref. No. T B NAMR OF PARTS Amt. HE
1 41712077 SA3250001 |idZk S m A ARM THREAD GUIDE A 1
2 504030 062500616 [ M5X6 SCREW PAN M5X6 1
3 41712078 SA4333001 |id# TR B ARM THREAD GUIDE B 1
1 504030 062500616  [t#84] M5X6 SCREW PAN M5X6 1
5 41712079 SA6391001 |ish£k2% C ARM THREAD GUIDE C 1
6 504030 062500616 |#4T M5X6 SCREW PAN M5X6 1
7 41702030 153049001 |[fi&: S mAT UPPER THREAD GUIDE STUD 1
8 41713001 SA3254001 |Jeék e TENSION BRACKET 1
9 41713002 *P, 66 iR T B THREAD TAKE-UP SPRING ]
10 41713003 SA3255001  |J=&k4T4h TENSION STUP 1
11 129530013 $31032001 |FE£EE} TENSTON NUT 1
12 41713005 159805001 |F&k R TENSION DISC PRESSER 1
13 41713006 145446001  [J=skA DISC TENSION 1
14 417515012 100402004 | [ 5 8%] SM3. 57 SET SCREW SM3. 75 1
15 417510004 SA4143001 |BRET M6 X6 SET SCREW (FT) M6X6 1
16 41702031 S12699000 |kieedy TENSION RELEASE PIN 1
17 41713007 SA3256001 |J=2%4F4l A TENSION STUD A 1
18 41713006 145446001  |Jes 4t DISC TENSTON 2
19 41712080 159224001  |£k4 THREAD GUIDE ARM 1
20 41726014 xP. 67 itk NEEDLE BAR THREAD GUIDE 1
21 41712082 SA3258001 EMFFHhEEER S D N-BAR BUSH THREAD GUIDE D 1
22 41203018 152881001 |2k vA K148 2 { NEEDLE COOLER ASSY 1
23 510019 012060636 [#E] M6X6 SET SCREW SOCKET (FT)M6 X 6 1
24 41223043 152883000 [yhf 8% 15.5 FELT 8% 15.5 1
25 41213008 152884001 [id#e4 NEEDLE COOLER THREAD GUIDE 1
26 409511017 062670412 [T SM3. 57-40x4 SCREW PAN SM3. 57-40x4 1
27 41713009 100136001 |35 b £ TENSION NUT 1
28 41713010 SA4146001 | ¥ SUB TENSION SPRING 1
29 41713011 S12441001 | ik-#h#H WASHER 1
30 41713012 *P, 66 L TENSION SPRING 1

28



H . %% 3 8 / Bobbin winder mechanism

29



H. #%&£8%5H /Bobbin winder mechanism

Fe5 Aafs BEMS HiE
No. Part. No. Ref. No. St NAME OF PARTS Amt. HiE
1 41701010 SA4795001 |TiaE TOP COVER 1
2 41702033 SA3290001 |42k Tl SHAFT BW-LEVER 1
3 $09019 012500536 |WEE] M55 SET SCREW SOCKET (FT)M5X 5 |
4 41709026 SA3291001 |4&2: T BOBBIN WINDER LEVER 1
5 41702034 SAMI171001 |9 k4R SPRING HOOK 1
6 41712084 152936001 | B30 2 PLATE SPRING 1
7 41712085 152937001 | #4 % WASHER 1
8 504077 062350616 |WE%T M3.5X6 SCREW PAN M3.5X6 1
9 W01015 159486001 |#4 ) WASHER !
10 H05006 048050342 |38 E5 RETAINING RING E5 1
11 41702035 SA3293001 | Lk T STUD B-WINDER 1
12 41709027 SA1984001 B LB 4l BOBBINPRESSER ARM 1
13 S04081 062101216  |W#4T MAX 12 SCREW PAN 14X 12 1
14 41712086 SA3294001  |HESEFT BOBBIN PRESSER 1
15 417515006 $23418002  |W4T MAX5 SCREW M4 X5 1
16 41709028 SA3295001 |k RIR CLAW B-WINDER 1
17 509006 012400436 |E4T M4X4 SET SCREW SOCKET (FT)M4 X 4 2
18 41727007 S10438001 |3 % SPRING TWIST 1
19 1105006 048050342 £l E5 RETAINING RING E5 2
20 41708025 SA4796001 |# 4y SPACER COLLER 1
21 41702036 SA3296001 |#:£kHh BOBBIN WINDER SHAFT 1
22 41703021 SA3297001 |#ikds WHEEL B-WINDER 1
23 41722017 120448001 | ¥ 0% [E BOBBIN WINDER RUBBER BAND 1
24 509006 012400436 |WRET M4 X4 SET SCREW SOCKET (FT)M4 X 4 2
25 01015 159486001 |4k WASHER 2
26 41711063 SA1988001 | #G.1%5 BOBBIN SUPPORT 1
27 41727008 S10268001 |33k SPRING 1
28 41702037 SA3298001 | 1l-h¥ STPPER SHAFT B-WINDER ]
29 41719001 SA3299001 |41]7) KNLFT 1
30 $04030 062500616 |W#iT MAX6 SCREW PAN M5 X6 1
31 1291301100 | SA1994101 [Fh2kagseeboi BOBBIN WINDER TENSION ASSY 1
32 12913007 145446002 | Je 24 DISC TENSION 2
33 12927016 100401022 | 3 £k i 35 TENSION SPRING 1
34 129530013 $31032001 |k 2k iRt TENSION NUT 1
35 12928014 $12441001 |15 H WASHER 1
36 509019 012500536 |WEET M5X5 SET SCREW SOCKET (FT)M5X 5 1
37 $04038 062061016 |W%] M6<10 SCREW PAN M6 10 6
38 41704002 SA4797101  |HRER A% DRIVING WHEEL B-WINDER ]
39 $10018 $23651001 |If s B4 M6X0.75-6  |SET SCREW SOCKET (FT)M6 X 6 2

30



J . V1&%EE / Thread trimmer mechanism

31



J. Y43 H® /Thread trimmer mechanism

s AT SEMT ey
No. Part. No. Ref. No. R A OERARTS Amt. #iE
1 41710003 SA3301101  |[4&k i THREAD TRIMMER CAM 1
2 S10018 $23651001 |[H5EWEAT M6X0.75-6  |SET SCREW SOCKET (FT)M6 X6 2
3 11712087 SAATOR001 | HiL Bk 2 3t SETTING PLATE SOLENOID 1
4 41730001 SA5135001 |11k e sk THREAD TRIMMER SOLENOLD 1
5 102031 017400802 |4 MAX8 BOLT M4x8 2
6 W02008 028040246 | ¥ S pE 24 WASHER SPRING 2-4 2
7 01001 025040236 |44 M4 WASHER PLAIN M4 2
8 41702038 SA3307001 | HLEEERAT SOLENOID LEVER 1
9 $09006 012400436  |WEAT M4 X4 SET SCREW SOCKET (FT)M4 X 4 1
10 41722020 154599000 | HH R4k 2 P 44 ) SOLENOID CUSHION 1
11 41728033 $02445001  |#f WASHEWR 1
12 11211005 S04159000 |ZE3% 1M BAND 1M 1
13 417530035 $55484002 |Wg#E (fiiH4RE ) M5 10 [BOLT SCREW SOCKET (S/P WASHER)M5 < 10| 2
14 41712088 SA4799001  |MRZH S PUSHING LEVER D-LEVER 1
15 417530012 SA3306001 |BHUEET 7-3 SHOULDER SCREW 7-3 1
16 4171211100 SA3309101 | Ve IRANFF2 4% TR-DRIVING LEVER 1
17 41703022 SA3310001 |W&kiESR COLLAR TR-TRTMMER 1
18 41702039 SA3311001 | ek bt COLLAR SHAFT 1
19 417512009 S46903001 W4T M4 X5 SET SCREW M4 X5 1
20 105029 048040342 | #4# E4 RETAINING RING E4 1
21 41702040 SA3315001 |EEE4T V THREAD TRIMMER RODV 1
29 4170500300 532465001 L 41{} BALL JOTINT ASSY 2
23 NO1021 021060106 |#iFFE M6 NUT 1 M6 2
24 417512005 S32462001 |BHUZ4TB M6 SHOULDER SCREW B M6 1
25 NO1012 021060306 |/ BRE M6 NUT 3 M6 1
26 $10018 523651001 | 5EM24T M6X0.75-6  |SET SCREW SOCKET (FT)M6 X6 1
27 41703023 231071001 |#FE 8X15 BUSH 8% 15 1
28 41702041 SA3312001  |3R&HH S dh GUTDE, SHAFT I
29 41727009 SA3313101 |3 SPRING COMPRESSION 1
30 41722018 154596000 |y 4k CUSHION 1
31 417512005 $32462001 |EBHIB4TB M6 SHOULDER SCREW B M6 1
32 NO1012 021060306 |75FMZERE M6 NUT 3 M6 1
33 117510003 525475101  |#24] ME X< 19 SET SCREW M6X 19 i
34 N01021 021060106 |#2 £ MB NUT 1 M6 1
35 41712089 SA4546001 | PIEEFLAT vV THREAD TRIMMER LEVER V 1
36 41712090 SA3317001 | F4RAL4F H THREAD TRIMMER LEVER H 1
37 41712091 SA4801001 |46 4T H THREAD TRIMMER ROD H 1
38 4170500300 | $32465001 |#3201 44 BALL JOINT ASSY 2
39 N01021 021060106 |¥EE} M6 NUT 1 M6 2
40 417512005 S52462001 | BHEZ4TB M6 SHOULDER SCREW B M6 1
41 NO1012 021060306 | /NFAREEE M6 NUT 3 M6 1
42 41702042 SA3319101 | BERAT AT 50 SHAFT TR-TRIMMER LEVER 1
43 41728023 SA4545001 |#45 SPACER 2
44 H03006 048080142 |41 C8 RETAINING RING EXTERNAL C8 1
45 $10019 012060636 |M&%] M6X6 SET SCREW SOCKET (FT)M6 X 6 2
46 41712092 SA3320101 |5pdiHEEy SPRING HOOK 1
47 41727010 SA3321001  |1n#k B s SPRING EXTENSION 1
48 $05123 018501236  |#Fe M5 X< 12 BOLT SOCKET M5%12 1
49 W02001 028050246  |# 4 2-5 WASHER SPRING 2-5 1
50 41728028 146354002 |#jg] 5 WASHER PLAIN 5 1
51 400681 41709029  |=h 77 4k MOVING KNIFE LEVER 1
52 417512007 SA3325001 |EEB4T 6.35-6 SHOULDER SCREW 6. 35-6 1
53 41702043 SA4802001 | &hJIAT4h SHAFT MOVABLE KNIFE LEVER 1
54 $10019 012060636 |ME] M6X6 SET SCREW SOCKET (FT)M6 X6 1
55 41712093 SA3327101 |&hJ1EH M-KNIFE CONNECTING PLATE 1
56 417530013 SA4354001 |EtiR4] 6-1.8 SHOULDER SCREW 6-1.8 1
57 4171500100 SAS157001 |l 4RA NEEDLE PLATE A 1
58 4170903000 | SA3330001 |zhJJZA{H F MOVABLE KNIFE ASSY F 1
59 417530014 SA4518001 | BriesT MOVABLE KNTFE SHOULDER SCREW 1
60 41728007 SA4519001 |zhJ]EE THRUST WASHER 1
61 41728008 S00705001 |zh /)8 & MOVABLE KNIFE COLLAR 1

32



J . 1% 8 / Thread trimmer mechanism

é

72 — =

33



J. Y143 /Thread trimmer mechanism

5 NGRS SEM4S &
No. Part. No. Ref. No. FAAFAAR NAME OF PARTS Amt. Ik
62 41728009 SAGZ97001 [ 0.2 M-KNIFE SPACER TO. 2 1
62 41728009 SA3334001  [FvH 0.3 M-KNIFE SPACER TO. 3 1
62 41728009 SAG398001 | 0.4 M-KNIFE SPACER TO. 4 ]
63 11719002 SA3335001 | JJ F FIXED KNIFE F 1
64 S04036 062300416 [#HE] M3 x4 SCREW PAN M3 X4 2
65 01002 026030236 |#/& M3 WASHER PLAIN M3 2
66 41712094 *P. 66 LB NEEDLE HOLE PLATE 1
67 417517001 100360003 [MEET SM2. 38 SCREW 2
68 502039 §25310101  |[#24T M4 SCREW FLAT M4 2
69 417515008 SA3538001  |BEE] M4X8 SCEW M4 X8 2
70 41712095 SA6273001 | NER w il U SHUTTLE BASE COVER HOOK U 1
71 W02007 028030246 [ ¥EHpE 2-3 WASHER SPRING 2-3 2
i W01002 026030236 |46 M3 WASHER PLAIN M3 2
73 S04036 062300416 | BEE] M3 x4 SCREW PAN M3 X4 2

34



K. $1£4% & / Thread wiper mechanism

35



K. %3 H /Thread wiper mechanism

Fs 2Aa45 SEMNT E-gi
No. Part. No. Ref. No. FHrER NAME OF PARTS Amt. &I
1 41730002 SAB208001 |44k He b k4 1t THREAD WIPER SOLENOTD ASSY |
2 41727011 S41206001 |4k THREAD WIPER SPRING 1
3 41728011 S41205001 |44 [E WASHER PLAIN 1
1 41726007 525456001 | FEZE4Y PLUNGER PIN 3
5 41712210 SA5217001 |31£k iy piE ik 2o 3k iR T-WIPER SOLENOID SETTING PLATE 1
6 41711011 SA4806001 | sk SOLENOTD COVER 1
7 $04082 062300616  |M4ET M3 X6 SCREW PAN M3 x4 8
8 41712096 SA5218001 |42EHIHT4E THREAD WIPER SHAFT BRACKET 1
9 S05116 018400836  |i%#e M4 X8 BOLT SOCKET M4 X8 ]
10 W01001 025040236 |88 M4 WASHER PLAN M4 1
11 4170204400 SA1967001 | F1gkihbiglft THREAD WIPER CRANK ASSY 1
12 105029 048040342 |34l B4 RETAINING RING E4 1
13 41708007 S25454001 | B4 SET SCREW COLLAR 1
14 417515005 525279001 |¥%] M3.5-5 SET SCREW (CP)M3.5-5 ]
15 41727012 SA2287001 |41 SPRING 1
16 41722019 149097000 |31 75tk STLENT SHEET 1
17 41712097 SA5219001  |4H£R4T THREAD WIPER ROD 1
18 01024 110735001 |3 WASHER 1
19 H05002 048030342  |3%[8 E3 RETAINING RING E3 1
20 41712098 S10470101  [JO#ksn 2z WIPER 1
21 417515013 060400516 |I84] M4X5 SCREW BIND M4X5 1
22 41708008 146288001 | £4ekdm il THREAD WIPER STUD COLLAR ]
23 41728034 S03677001 |44 WASHER 1
24 41730003 SA5213001 |4 - F e 4] STOP SWITCII ASSY 1
25 117530036 SBA185001 |WEF: (HF%EED M5X 12  |BOLT SOCKET (S/P WASHER)M5x 12 2

36



L. %% S / Tension release mechanism

37



L. #A£R3E /Tension release mechanism

L INF AR =) B
o | e | e | wmran NAVE OF PARTS r. | i
1 41730004 SA4855001  [#4 £k di i kHV TENSION RELEASE SOLENOID HV 1
2 L02031 017400802 |12 MAX8 BOLT M4 X8 2
3 W02008 028040246 |9 HME 2-4 WASHER SPRING 2-4 2
4 01001 0250410236 P28 M4 WASHER PLAIN M4 2
5 02036 017401415 |424 MAX 14 BOLT M4 X 14 1
6 NO1024 021400306 |7~ FalEHE M4 NUT 3 M4 1
7 W01001 025040236 |'F#E M4 /ASHER PLANT M4 1
8 41722020 154599000 | o fgd Bk 45 v i B SOLENOID CUSHION 1
9 41712099 SA6389001 | Ha ik 2 dtdn SETTING PLATE SOLENOID 1
10 11211005 S04159000 |32 1M BAND 1M 1
11 41702045 SA3347001 [#AEHf TENSION RELEASE BAR 1
12 H05029 048040342 |£4FE F4 RETAINING RING E4 |
13 W01009 025050236 |*FH M M5 WASHER PLAIN M5 1
14 41727013 SA3348001 |34 5% SPRING COMPRESSTON 1
15 41711013 SA3349001 | Hs 8k SOLENOID COVER 1
16 417330012 SA3306001 |Exi#4] 7-3 SHOULDE SCREW 7-3 2
17 41722021 081007070 |0JEFE P7 0 RING P7 2
18 11211005 218859001 [Hi£kE3E M150 BINDER M150 1

38



M. HEIEIE /Electronic control device

39



M. EEFE3EE /Electronic

control device

5 H5 >EMHS - HE -
No. Part. No. Ref. No. TR NAME OF PARTS Amt. it

1 41730450 R BASE PLATE 1

2 41330121 FoAE SHORT COLUMNS 5

3 41730451 AR FRONT PLATE 1

4 41330124 KA LONG COLUMNS 7

5 41730449 E PCB 1 1

6 41730452 E COVER 1

7 41330129 B2ET SCREW 12

8 41730453 JE R BACK PLATE 1

9 41730448 FH P B 2 PCB 2 1

10 | 4173044800 I FE AL CONTROL PANEL 1

11 41730446 fi 4 5 TOUCH-SCREEN 1

12 | 41730454 HiZ FRONT COVER 1

13 | 810087 T35 SUPPORT STRIP 1

14 | 41730447 FHL I B3 PCB 3 1

15 | 41730455 JG% BACK COVER 1

16 810530 EREL CONNECTERS 1

40




P . Z2[E % & / Air pressure mechanism

41



P. 3B /Air pressure mechanism

F5

AR

SEMNS

o =R

H 5
No. Part. No. Ref. No. LR NAME OF PARTS Amt. Lacd
<FBEAD {For Peneumatic type>

1 4173001100 | SA5281001 |k i@l 2A SOLENOID VALVE ASSY 2A ]
2 40730066 SA5289001 | AU i MANLFOLDZ 1
3 10730082 S39116100 |Hif#ijE SY3120-5L0ZD-C4|VALVE SY3120-5L0ZD-C4 2
1 40728003 SA5283001  |iHS e STLENCER 1
5 40730015 SA5282001 |k AIR VALVE 1
6 417530026 509228000 | Friizsk JOINT 1
10 40730046 SA6573001 | F5hin VALVE 1
11 407512002 153274001 |30 5 S5 4T SCREW 2
12 41712106 SAB286001 |1 42 ER SETTING PLATE VALVE 1
14 417830024 018503036 |24 M5 30 BOLT SOCKET M5 30 2
15 41730022 SA5191001 |9 14eek 2% 2 4 VALVE HARNESS X2 ASSY 2
16 4073001000 149796001 | B AIR HOSE, W/CONNECTOR 1
17 61911006 SA6405001 |75 R AIR TUBE R 1
18 61911006 SAB106001 |5 L AIR TUBE L 1
28 61911006 SA6405002  |FESE R AIR TUBE R I
29 61911006 SA6406002 |4 L AIR TUBE L 1
19 41711008 SAG407001 |4 FHaPETY 470S (& 1{SPIRAL 4703 1
20 417830015 032422003  [ABRET M4.1X20 WOOD SCREW, ROUND 2 M4.1X20 2
21 W01001 025040236 |FIAR M4 WASHER PLAIN M4 2
25 41711016 525664000 |H1£kF £6 CORD HOLDER, #6 1
26 417530025 0A5401006 |14 CHfF3 ) M4 X 10DB{SCREW PAN (S/P WASHER) M4 X10 1
27 11211005 228475000 |Hi#kdE 1.9x80 FASTENING BAND, 1. 9X 80 3
24 4173003100 | SA5288001 |HLf#iRZA{H 5A SOLENOID VALVE ASSY 5A 1
22 41730032 SA5290001 |#E&% 5 CORD HOLDER #5 1
23 41730033 S53982000 | FE#i BLANKING PLATE ASSY 3
3 40730082 S39116100 |Hifisl SY3120-5L0ZD-C4[VALVE SY3120-5L0ZD-C4 2
4 40728003 SA5283001 | Hi e SILENCER 1
5 40730045 SA5282001 |5 s I AIR VALVE 1
6 417530026 S09228000 | #k JOINT 1
10 40730046 SAB573001 | F-5) i VALVE 2
11 407512002 153274001 |31 i s S5h AT SCREW 1
12 41712106 SA5286001 |IE 28R SETTING PLATE VALVE 2
14 417530024 018503036 |44 M5X30 BOLT SOCKET M5X 30 2
30 41730031 SA5192001 | [ 1L n 11 VALVE HARNESS X5 ASSY 1

42



. BSEBMmEE / Power supply equipment mechanism

43




Q. MR 53EE /Power supply equipment mechanism

A &
oo |ttt | Retwo | EmEEE N OF PAKTS | #
1 41711015 525567000 |HiZEdz #8 CORD HOLDER #8 3
2 41711014 149547000 | JEZRHR CORD HOLDER 4N 1
3 41711015 525567000 |HE2E3E #8 CORD HOLDER #8 3
4 417530025 0A5401006  |WBFe C(HFESE) M4 X 10DB|SCREW PAN(S/P WASHER)M4 X 10DB 7
5 4173000500 | SA4830001 |4G & as41 1 H-POSITION SENSOR ASSY 1
6 S04076 062300816 |W#4T M3x8 SCREW PAN M3X8 3
7 41730006 SA3481001 [HI3LIF XeeA SWITCH ASSY MACHINE HEAD 1
8 417530023 | 0A5301605 [WRke Crlv#HPE) M3 16DB|SCREW PAN (S/PWASHER) M4 X 16DB 2
9 417530025 0A5401006  |WZ#e CHrEaED M4 X 10DB|SCREW PAN (S/PWASHER) M4 X 10DB 2
10 41730030 SA4824001 Lk E &4 HEAD DETECTOR UNIT ASSY 1
11 41730007 SA5210001  |HREEkiEE THREAD WIPER SOLENOID HARNESS 1
12 41730008 SA5214001 | FFoEHEzk STOP SWITCH HARNESS 1
13 41730009 SA5261001 |EzlEek 450 GROUND WIRE 450 1
14 417530025 0A5401006  |ig#e CHFHSE) M4 X 10DB|SCREW PAN(S/P WASHER)M4 X 10DB 1
15 41711025 554482000 |Hi&R3k #12 CORD HOLDER #12 1
16 41711025 554482000 [HEL£E% #12 CORD HOLDER #12 1
17 417330025 0A5401006 |4@#% CHli 48> M4 X 10DB|SCREW PAN(S/P WASHER)M4 X 10 2
18 41711019 218859001 |H£EJT M150 BINDER M150 2
19 11211005 504159000 |3 1M BAND 1M 1
20 41711009 SA6560101 |{R4r FHEZEEF 140SS (& {SPIRAL 140SS 2
21 11211005 504159000 |#k3% 1M BAND 1M 2

44



S . A% E / Motor mechanism

45



S. Lik3E /Motor mechanism

Fs AFGS BENS &
No. Part. No. Ref. No. FHAT B HEME OF B Amt. &IE
1 4173004700 | J80991001 [Thik#H4F CDD-430D MOTOR ASSY CDD—-430D 1
2 41730048 J03955001 |##%: cbD DRUM CDD 1
3 $09044 014400632 |14 MAX6 SET SCREW SOCKET (CP)M4X6 1
1 41730019 J03956001 |f#$k 180P36 MAGNET 180P36 1
5 41730050 J03957001  |MREEMZSAL1E 180P MR SENSOR ASSY 180P 1
6 513003 0A1300805 |¥2F CHls D M3 X8DA |SCREW PAN(S/P WASHER)M3 X8 1
7 41730051 703958001 | BEREARCDD SHIELD PLATE CDD 1
8 417830017 0A4261005  |IZK S 3RED) M2. 6 X 1001SCREW PAN (S/P WASHER) M2. 6% 10 3
9 41730052 J04488001 |ENC M fA{4 43082 NEC PCB ASSY 430D#2 1
10 417530018 0A5300606  |[iZ#e (i) M3 X 6DB |SCREW PAN(S/P WASHER) M3 X6 3
11 41712118 J04230001 | B 2k [ % S CoD-1IT CORD IOLDER CDD-IIT 1
12 417530019 0A4401005  |IEF: GiiythBED M4 < 10DA|SCREW PAN(S/P WASHER) M4 X 10 3
13 41730053 J04388001 |#wAGAEZE 430D ENCODER COVER 430D 1
14 $13003 0A4300805 |###> Cili# ) M3 X 8DA |SCREW PAN(S/P WASHER)M3 X8 3
15 41709003 J04303001 |FEIXER4LE 430D PULLEY HOLDER ASSY 430D 1
16 509045 014500632  |H24] M5X6 SET SCREW SOCKET (CP)M5X6 2

46



T . Bt X & / Foot switch pedal mechanism

< B#= / For solenoid type >

< & / For Pneumatic type >

47



T. B4t % /Foot switch pedal mechanism

F5 a5 BEMNS ’ HE
No. Part. No. Ref’. No. FHAFRIR NAME OF PARTS Amt. I
<A gD {For Solenold type>
1 4173001200 | SA3519101 [MExE &1 A TREADLE UINT. A ASSY 1
<CEERD <For Peneumatic type>
2 4173004500 SAG038001 | 234 M FFICEH 4 2-PEDAL FOOT SWITCH SW ASSY 1
3 41727018 $38168001 | SPRING COMPRESSION 1030 1
4 41727018 S38170001 | FOOT PEDAL SPRING 2
5 41730046 $36260000 | VX PIN BUTTON MICRO SWITCH VX 3
6 41712115 S38174000 | s FOOT PEDAL 2
7 41712116 S38175001 | MR PROTECTION PLATE PEDAL 2
8 41712117 S38176101 | B SPRING PLATE 2

48




Z . Mt44% / Accessories

27
N '

< B/

" |/ For Solenoid type >

49



Z+ MH4¥/Accessories

Fs | 2RH#4S

2EM4T

HE

No. ey Ref. No. TR NAME OF PARTS Py %
1 41711060 SA4842001 |ThikE MOTOR COVER 1
3 504038 062061016 [4BE] M6:<10 SCREW PAN M6 10 4
1 41711031 SA4844001 |Ei# OIL PAN 1
5 11711006 154467001 [ B ith FDHa i DUST OILER 1
6 417530010 037301215 [4R4Y M3x12 TAPPING SCREW PAN V M3X12 2
7 41722005 SA3540001 |8k F7 E RUBBER CUSHION 3
8 101830010 109714000 [4T NAIL 7
9 11631008 114486002 |ith OTLER 1
10 20131076 122991001 | B J 5 0 el 4% ACCESSORY BAG 1
11 41231018 S06706001  |f:ih SILICONE OIL 1
12 41718004 S44633001 |#ih LAN ROBBIN LAN 3
13 41217002 *P, 67 HLEMAIE (4323 NEEDLE 4PIECE ASSY 1
14 11217002 *P. 67 ALt NEEDLE 4
15 41231016 114483002  |ar2E 4 OTLER ASSY 1
16 41231017 S55663001 | ELE A OIL TANK ASSY 1
17 10131004 142443001 [/hEF 1.9X52 SCREW-DRIVER 1.9X 52 1
18 10131003 118837001 [+ 3.4 %70 SCREW-DRIVER 3.4 X 70 1
19 10131002 101572102 [+ 5.5X 190 SCREW-DRIVER 5. 5X 190 1
20 30131005 107779001 |#F 6X7 WRENCH 6X7 ]
21 41731011 100887001 | 3L#wT 8X9 WRENCH 89 1
22 11631003 107780001 [#7F 10x12 WRENCH 10X 12 1
23 30131007 S07783001 |HANAIIRTFE L5 HEXAGONAL WRENCH 1.5 1
24 20131046 142002001 |HZSART 2 HEXAGONAL WRENCH 2 1
25 30331010 154125001 [P ANfARTF 2.5 HEXAGONAL WRENCH 2.5 1
26 30131010 142721001 (A7~ AET 3 HEXAGONAL WRENCH 3 1
27 30131012 118064001 |H7SfIRT 4 HEXAGONAL WRENCH 4 1
28 20131047 150335001 [AINAET 5 HEXAGONAL WRENCH 5 1
29 1013100700 S40574209  |£EHZE4E4F 2DTHF COTTON STAND ASSY 2DTHF 1
76 30112024 200190001 |UTEF4T STAPLE 10320 7
78 40131017 144226001  [H]3k= HEAD COVER ]
79 505088 032461606 |2 M6 45 BOLT SOCKET M6 X 45 4
82 417530016 032461606 [ AIZE] M4. 5% 16 WOOD SCREW ROUND 2 M4.5X 16 2
83 4121208100 | $44483001 |Feisdifl HINGE ASSY 1
84 11212082 S44484001 |3 IR MR T EYE GUARD HINGE 1
88 41211005 544485001 |4 M HR EYE GUARD 1
89 412517004 061660806 [#24] SM3. 18-40X 8 SCREW FLAT SM3.18-40X%38 2
90 412516012 021660102 |i#R}F M3. 18 NUT M3. 18 2
9] 41228047 026030232 [EHE M3 WASHER PLATN M3 2
92 41211005 S44486101  |4PHEATZE A EYE GUARD HOLDER A 2
93 401511022 062670512 [#84T SM3. 57-40X5 SCREW PAN SM3.57-40%5 2
94 504035 062400616 [#RET M4 X6 SCREW PAN M4 X6 2
95 W01024 110735001 [#4FE WASHER 2
97 41722033 SA3395001 | B R EhE RUBBER CUSHION 2
98 41712131 SA3392001 | K SPACER 2
99 41726019 SA3384001 | MLk 7 A4y PIN 2
100 510019 012060636 [424] M6X6 SET SCREW SOCKET (CP)M6 X6 2
101 41712132 SA3385001 | Sk Esdi e HINGE HOLDER 2
102 506112 018066036  [#2k: M6X60 BOLT SOCKET M6 X 50 4
103 41728030 213650001 |#F 2.3X8.5X38 WASHER 2. 3X8.5X38 4
105 NO1021 021060106 |i R} M6 NUT 1 M6 4
106 41722005 SA3540001 |48 phi s # RUBBER CUSHION 4
107 41730010 SA4845001 &g SHOCK ABSORBER GAS 1
108 41712113 SA4846001  |#Eph 3RS HOLDER ABSORBER 2
109 41703027 SA5251001 |44 SPACER 1
110 505117 018064031 [#Efe M6 <40 BOLT SOCKET M6 x40 1
111 N0 1021 021060106 [#2H£F M6 NUT 1 M6 1
112 11702023 SA4847001 |%h U SHAFT U 1
113 510019 012060636 [#B45] M6X6 SET SCREW SOCKET (CP)M& X6 1

50




Z . Mt / Accessories

< g/

] /For Solenoid type >

51



Z+ MH4/Accessories

F5 AF S BEMHE . & ;
No. Part. No. Ref. No. FHAFLTK T O SR Amt. #E
114 41702024 $17974001 |%i D SHAFT D 1

115 41703028 S17975100  |HhEE GS SHAFT COLLAR GAS 2

116 41728018 025080132 |#vf S8 WASHER PLAIN S8 2

117 H05031 048060342 |441% E6 RETAINING RING E6 2

118 505112 SA3387001 |#E§: M6 X60 BOLT SOCKET M6 X 60 2

119 01003 025060236 |11 [E M6 WASHER PLAIN M6 2

120 11728030 213650001 3B 2.3X8.5X38 WASHER 2.3 X8.5%38 2

121 02009 028060246 |3#AfINE 2-6 WASHER SPRING 2-6 2

122 NO1021 021060106 | HE M6 NUT 1 M6 2

<HRED <For Solenold type>

123 505112 119755001 |92 M6 X 60 BOLT M6 X 60 2

124 01003 025060236 |“F4AME M6 WASHER PLAIN M6 2

125 W02009 028060246 | ¥ E 2-6 WASHER SPRING 2-6 2

126 NO1021 021060106 |¥iEE M6 NUT 1 M6 2

128 41712114 SA6261001 [ AR+ HOLDER ABSORBER COVER ]

129 417530033 S55479001 |k Cir4ARE) M4X8  [BOLT SOCKET (S/P WASHER)M5X 32 6

52



Ga.It#A—

%% |/ Gauge parts list

EH) | Presser foot

A [/ 842843-001 *

B / S42844-001

C /S42845-001

D / S42846-001

&,

_B sz

6

$10

J /S42848-001

/@JM

G / 158592-001

E / S42847-001

<3

i

25

B
e

/®/¢2

XA | S42849-101

H/ SA4811-001

B-L / S49448-001

A-CUT / S40214-001

5'—+ b4

$5.5

Do

ﬁ $25

Des

5 :—| $55

$t7L#% / Needle hole plate

2.4 C0.4 1/ SA3336-001 =% | 2.2/ SA5221-001 % | 3.0C1.5/8A5222-001 =
<> ) Ce D
b4 b6
$2.2
2.4 : -1 $3
! 29 : 3.0 : 2.9
—~ L i L ) L ¥

A *1I2S M AIRETEHE

The # symbol is for Standard parts.

53




	1-12页面提取自－2210零件手册18.4修改
	2210零件手册18.4修改 14
	2210零件手册18.4修改 13
	页面提取自－2210零件手册18.4修改-2



